EXHAUST UNIT FOR APRILIA DORSODURO FACTORY ABS 2011

Exhaust unit for Aprilia Dorsoduro Factory ABS 2011
 
(1)  85202R
SILENCER INLET PIPE
SILENCER INLET PIPE
 
(2)  860437
REAR EXHAUST PIPE
 
(3)  851590
FRONT. EXHAUST PIPE Part information
(3)  856798
FRONT. EXHAUST PIPE Part information
 
(4)  AP8150334
NUT M8
 
(4)  AP8150334
NUT M8
 
(5)  851582
EXHAUST PIPE GASKET
 
(5)  851582
EXHAUST PIPE GASKET
 
(6)  GU05121630
GASKET
 
(6)  GU05121630
GASKET
 
(7)  GU05123431
LH HOSE CLAMP
 
(8)  856799
SILENCER
 
(9)  GU05128230
GASKET
 
(10)  851586
LH MANIFOLD PIPE D 63 MM
 
(11)  896110
LAMDA SENSOR L.660 MM Part information
 
(12)  AP8152289
SCREW W/ FLANGE
 
(13)  AP8121455
SPACER BUSH
 
(13)  AP8121455
SPACER BUSH
 
(14)  856914
RUBBER SPACER
 
(14)  856914
RUBBER SPACER
 
(14)  856914
RUBBER SPACER
 
(14)  856914
RUBBER SPACER
 
(15)  AP8150018
WASHER
 
(15)  AP8150018
WASHER
 
(15)  AP8150018
WASHER
 
(16)  852433
RUBBER SPACER
 
(16)  852433
RUBBER SPACER
 
(17)  254485
SPRING PLATE M6
 
(17)  254485
SPRING PLATE M6
 
(18)  860397
HEAT PROTECTION
 
(19)  856859
SHOCK ABS. GUARD PLATE
 
(20)  856854
HEAT PROTECTION
 
(21)  AP8152277
SCREW W/ FLANGE M6X12
 
(22)  AP8150505
HEX SOCKET SCREW M4X6 INOX
 
(22)  AP8150505
HEX SOCKET SCREW M4X6 INOX
 
(23)  AP8150535
SAFETY WASHER
 
(23)  AP8150535
SAFETY WASHER
 
(24)  GU05123430
RH HOSE CLAMP
 
(25)  858294
FLANGE
 
(26)  AP8150179
WASHER 6,6X18*
 
(27)  860171
RUBBER SPACER
 #     Part number Description Qty       
(1)   
856797
85202R
SILENCER INLET PIPE
SILENCER INLET PIPE
(2)   
REAR EXHAUST PIPE
(3)   
FRONT. EXHAUST PIPE
(3)   
FRONT. EXHAUST PIPE
(4)   
AP8150334
NUT M8 Contact
(5)   
EXHAUST PIPE GASKET
(6)   
GASKET
(7)   
LH HOSE CLAMP
(8)   
SILENCER
(9)   
GASKET
(10)   
LH MANIFOLD PIPE D 63 MM
(11)   
LAMDA SENSOR L.660 MM
(12)   
SCREW W/ FLANGE
(13)   
SPACER BUSH
(14)   
RUBBER SPACER
(15)   
WASHER
(16)   
RUBBER SPACER
(17)   
SPRING PLATE M6
(18)   
HEAT PROTECTION
(19)   
SHOCK ABS. GUARD PLATE
(20)   
HEAT PROTECTION
(21)   
SCREW W/ FLANGE M6X12
(22)   
HEX SOCKET SCREW M4X6 INOX
(23)   
SAFETY WASHER
(24)   
RH HOSE CLAMP
(25)   
FLANGE
(26)   
WASHER 6, 6X18*
(27)   
RUBBER SPACER
Here are all the parts relating to the Exhaust unit of your DORSODURO 2011. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.